
 

 

 

 

 

 

 

 

HARDAP-MARIENTALWATER SUPPLY SCHEME  

 

ENVIRONMENTAL MANAGEMENT PLAN  

 

 

 

 

 

 

 

 

 

 

 

Date: Prepared by: 

March 2020 NamWater, Private Bag 13389, Windhoek, Namibia 

 Contact Person: N.P du Plessis 

 Tel: +264-6171 2093 

 Email: Plessisn@namwater.com.na 

  



i 
 

Table of Contents 

LIST OF ABBREVIATIONS ................................................................................................... III 

1. PURPOSE OF THE EMP ................................................................................................ 1 

2. INTRODUCTION ............................................................................................................. 2 
[...]
6. RESPONSIBLE PARTIES ............................................................................................. 10 

7. ENVIRONMENTAL MANAGEMENT PLAN ................................................................... 11 

8. MANAGEMENT ACTIONS ............................................................................................ 12 

8.1 Operation and Maintenance phase of the Hardap-Mariental Water Supply 
Scheme .............................................................................................................. 12 

8.1.1 Introduction ........................................................................................................ 12 

8.2 Maintenance Procedures .................................................................................... 14 

8.3 Facility Management and Operations ................................................................. 14 

8.4 Routine Maintenance and Repairs ..................................................................... 14 



ii 
 

8.5 Environmental Awareness .................................................................................. 14 

8.6 Waste and Pollution Management ...................................................................... 14 

8.6.1 Waste and Pollution Prevention ....................................................................................... 14 

8.6.2 Hazardous Materials ......................................................................................................... 15 

8.6.3 Noise Management ........................................................................................................... 15 

8.7 Health and Safety ............................................................................................... 15 

9. SITE CLOSURE AND REHABILITATION ...................................................................... 17 

10. NAMWATER ENVIRONMENTAL CODE OF CONDUCT .............................................. 18 

11. REFERENCES .............................................................................................................. 23 

ANNEXURE 1:  GRIEVANCE PROCEDURE AND REGISTRATION FORM ........................ 24 

 

 

  



iii 
 

LIST OF ABBREVIATIONS 

AIDS  Acquired Immune Deficiency Syndrome 

CoC  Code of Conduct 

DEA  Directorate of Environmental Affairs 

EMA  Environmental Management Act 

EMP  Environmental Management Plan 

HIV  Human Immunodeficiency Virus 

I&AP  Interested and Affected Parties 

MET  Ministry of Environment and Tourism 

NEM  NamWater Environmental Manager 

MSDS  Material Safety Data Sheet 

NWQG  Namibian Water Quality Guidelines 

NWQS  Namibian Water Quality Standards 

STI’s  Sexually Transmitted Infections 

WTW  Water Treatment Works 

 



1 
 

1. PURPOSE OF THE EMP 

This Environmental Management Plan (EMP) has been compiled and updated for the 
management of potential environmental impacts during the operation, and decommissioning 
phases of the existing Hardap-Mariental Water Supply Scheme. Best practice is proposed for the 
generic issues of construction management and supervision as well as the on-going management 
and operation of the water supply scheme.  
 
In terms of the Environmental Assessment Policy of 1994 and the Environmental Management 
(Act No 7 of 2007) (EMA), the activities required for the construction of the proposed project 
requires authorization from the Directorate of Environmental Affairs at the Ministry of 
Environmental and Tourism (MET: DEA).  
 

An Environmental Clearance Certificate (ECC) was originally issued in 2016 and this EMP 

serves as an application for the renewal of the ECC.  



2 
 

2. INTRODUCTION 

The Mariental Town is located 261 km south-east of Windhoek, in the Karas Region. Downstream 

of Mariental, lies the Hardap Dam located on the Fish River, which has a full supply capacity of 

294 Mm³ if operated at 100% capacity with a corresponding 95% assured yield of 55.5 

Mm³/annum.  The dam has, however since the 2006 Mariental flood event, been operated at only 

70% of its full supply capacity giving an estimated 95% assured yield of 40 Mm³/annum. See 

Figure 1 below for the location of the town and the dam. 

 

The Hardap Dam supplies raw water to the Hardap Irrigation Scheme (estimated to be 2 200 ha) 

as well as to the Hardap-Mariental potable water supply scheme consisting of a raw-water line, 

treatment plant, reservoir and clear water lines.  The Hardap-Mariental scheme supplies potable 

water to Mariental Town and amongst others to the following customers: Farmers Meat Market, 

Hardap Prison, individual farmers on the irrigation scheme, and the Kai//Kanachab Youth Skills 

Training Centre. Potable water is also supplied to the Ministry of Fisheries and Marine Resources 

and the Hardap Resort located at the dam.  

 

The location of Hardap-Mariental is depicted in Figure 1. 

 

The EMP is for an existing scheme and it is therefore only for the operation and maintenance of 

the scheme. 

 

  
Figure 1: Mariental Location Map 

 

  



3 
 

3. EXISTING HARDAP-MARIENTAL WATER SUPPLY INFRASTRUCTURE  

3.1 Water Source 

The Hardap Dam is located in the Hardap Region and acts as the water source for three 

distinguishable schemes, viz irrigation water to the agricultural scheme, purified water to the town 

of Mariental and farmers on the agricultural scheme. 

 

Water can be abstracted from various levels in the dam and this is controlled by means of 

valves located in the dam wall.  

 

The Hardap Dam has a capacity of 294 Mm³ (if operated at 100% full) and a 95% safe yield of 

55.5 Mm³/annum and supplies all the water to the three schemes.   

 

Raw water from the Hardap Dam is supplied to the water treatment works, where after it is 

distributed as potable water to Mariental and farmers on the irrigation scheme 

A schematic layout of the existing infrastructure is indicated in Figure 2 below. 

 

3.2 Water Quality and Disinfection 

The water quality that was supplied from the Hardap Purification Plant to Mariental was evaluated 

for compliance with the NWQS and the NWQG. The NWQS are not final or mandatory yet, but 

the evaluation serves as an indication of compliance with the standard. The Mariental water 

complies with Group B in the NWQG. 

 

Final chlorination by Cl2 gas is done in the inlet pipe before the reservoir. The chlorination 

installation is in a reasonable condition. 

 

3.3 Pipe Work  

From the dam abstraction works, raw water is supplied via a 4 937 m long 350 mm dia class 12 

AC pipeline to the NamWater treatment works.  This pipe’s capacity at a velocity of 1 m/s will be 

346 m³/h. 

 

The pipe work from the purification works to the Hardap Reservoir is 1 000 m long and a 250 mm 

dia class C AC pipeline. From the reservoir to the terminal manhole the pipeline is a 1 000 m long 

250 mm dia AC pipe. The pipeline supplying Mariental West Bank is a 1 313 m long 250 mm dia 

class 9 uPVC pipe. The capacity of a 250 mm dia pipe at 1 m/s will be 177 m³/h. The pipeline 

supplying the Hardap Resort is a 2 000 m long 160 mm dia class 9 uPVC pipe. The pipeline 

supplying potable water to the agricultural scheme varies between 160 and 250 mm dia and is 2 

000 m long. The capacity of the 160 mm dia pipeline at a velocity of 1 m/s will be 62 m³/h. 

 

At the foot of the hill, the potable water supply pipe from the reservoir splits into three pipelines 

supplying the following: 

 Fish Farm and Hardap Dam Tourist Resort pipeline 

 West Bank pipeline to the western section of the Mariental water reticulation network, as 

well as a considerable number of individual farms of the agricultural scheme on the west 

bank of the Fish River, each with its own sales meter 

 Two Mariental Terminal Reservoir located to the east of the town on a low hill. 

   

3.4 Reservoirs 

There are three reservoirs at the treatment works, namely, the 100 m³ reservoir at the clear water 

well number 1, the 500 m³ chlorine contact reservoir and the 860 m³ reservoir. There two 



4 
 

reservoirs located on the hill above the treatment works i.e. a 2 000 m³ concrete reservoir and a 

1 000 m3 ground concrete reservoir and a 4 500 m³ terminal reservoir which gives a total storage 

capacity of 7 500 m³  

 

3.5 Power Supply and Control System 

Power is supplied to the MCC from a 25 kVA NamPower transformer with standard meter board. 

Pumps are controlled by pressure switch and timer. 

 

3.6 Treatment works 

The treatment works consists of the following major components:  

 A set of lifting pumps, dosing/flash mixing/flocculation stage  

 Clarifier, (old flocculator/clarifier) from which the sediment is flushed to a set of drying beds 

and clear water flows by gravity to the flash chlorination tank and a balancing concrete 

reservoir 

 2 x parallel sand filters 

 Chlorination and holding reservoir 

 Booster pumps, which pump the treated water to the 1 000 m³ reservoir located on a hill 

above the treatment works 

 

The arrangement of the treatment works allows the water to flow by gravity through all stages of 

the treatment process. The final booster pump station after the chlorination/holding tank is 

controlled both by the level in the holding tank, as well as by the level of the hilltop reservoir, from 

where pipelines take water to the sales meters. 

 

At the Hardap Water Treatment Plant there are two coagulant dosing points. Chemical dosing 

takes place at the first weir, however, it may be better to dose at the second weir. Ideally flash 

mixing (rapid mixing of the water and the coagulant) is required before the flocculation canal/ 

area. After flash mixing (at the first weir), turbulent flow is created by flow over the second weir, 

which may negatively influence the size of floc. In the treatment of water, it is good practice not 

to introduce unnecessary turbulence after flash mixing. Observation confirmed that the floc 

appears to be small and settles slowly. There may be other reasons causing the small floc size 

and this requires further investigation. 

 

Air binding was observed during the backwash of the sand filters with water only. This may be 

solved by decreasing the head loss over the sand filters through the raising of the overflow level 

at the sand filter outlets. The suspended solids in the water from the Hardap Dam contribute to 

relatively long filter runs of up to 48 hours. The long filter runs may not warrant the investment 

required to address the air binding problem, but may be worthwhile from a water quality 

perspective, particularly after taking the new stricter water quality specifications into account. 

 

3.7 Scheme Processes/Operation 

A NamWater scheme operator checks on a daily basis whether all the systems are functional.  

The scheme has been electrified and automated with timer switches.   

 

3.8 Maintenance 

Maintenance is done by a permanent NamWater team. 

 

3.9 Pumps 

All motors bearings should be lubricated with a high-temperature lithium-based grease after 3000 

hours. 



5 
 

 

If a pump/s were out of operation for six months, lubrication is required before service commence 

on all motor bearings. 

 

3.10 Air Valves 

The valves must be opened monthly to be descaled and cleaned to ensure effective operation.  

The service intervals will depend on the severity of the conditions. 

 

3.11 Pressure Gauges and Transducers 

The gauge cocks must be turned monthly to bleed-off air and ensure accurate readings.  Turning 

prevents scale accumulation which prevents the gauge cock from functioning. The operational or 

service intervals will depend on the severity of the conditions. 

 

3.12 Reservoirs 

The reservoirs should be checked for leaks and other damages on a monthly basis. If leaks are 

detected, it should be fixed immediately. 

 

3.13 Pipe Breaks/leaks 

Monthly monitor of pipes should be done to avoid wastage of water in an event a major pipe 

break. The pipeline corridor for maintenance work is 10 m by 5 m. 

  



6 
 

 

Figure 2: Mariental Scheme Schematic 

  



7 
 

4. BRIEF DESCRIPTION OF THE RECEIVING ENVIRONMENT 

The baseline description provided below focuses on the receiving environment: 

4.1 Climate 

Mariental has a desert climate, which is typically harsh, and it’s located within the Karoo biomes 

region (i.e. the Nama and Succulent Karoo), with hot summers and cool winters (with mild days 

and chilly nights). 

4.1.1 Precipitation 

Mariental has an average annual rainfall of 194 mm of precipitation. Annual rainfall ranges 

between 100 and 200 mm, with most rain occurring during the months of February and March. 

The evaporation is high with a mean of 3 389 mm per year. There is an extremely high evaporation 

potential of more than 300 mm per year over most of the region (Mendelsohn et al., 2002). The 

driest month is July, with 73 mm of rainfall.  

4.1.2 Temperature  

The mean annual temperature is 21°C, with variation temperature between 35°C in summer 

(mean max), and 5°C (mean min) in winter. The period between December and February happens 

to be the hottest months, while June and August are coldest months of the year. Temperatures 

frequently drop below freezing point in the winter month through-out the region, but they can also 

rise over 40°C in the summer months (Mendelsohn et al., 2002). 

 

4.2 Geo-Hydrology 

The Fish River and the Hardap Dam are the town’s main water sources. Two small rivers within 

the area of Takarania, which is relatively flat-like the rest of Mariental (Crerar and Maré, 2005) 

 

4.3 Natural Flora  

The vegetation in Mariental is predominated by small bushes and shrubs, with trees limited to 

water courses. The cold and frost in winter and high temperatures in summer demand special 

adaptations from plants. The Mariental surroundings are dominated by dwarf shrubs or “Karoo 

bushes” such as three thorns Rhigozum (Rhigozum trichotomum), trumpet thorn (Catophractus 

alexandri) and Eriocephalus species and grass species (Stipagrostis) (Bernard et al., 1998). After 

good rainy seasons, the surrounding of the town also accommodates various types of grasses. 

 

4.4 Fauna 

The fauna in and around Mariental is species-poor. This region is sensitive to over-grazing and 

degradation, which can easily lead to desertification. The area is home to Hartmann's Zebra 

(Equus zebra hartmannae), ostrich (Struthio camelus), gemsbok (Oryx gazella), springbok 

(Antidorcas marsupialis), rhino (Rhinocerotidae), kudu (Tragelaphus strepsiceros), and steenbok 

(Raphicerus campestris). There's also a large variety of avifauna species that can be observed in 

and around Mariental such as the greater white pelican (Pelecanus onocrotalus), spoonbill 

(Platalea alba), reed cormorant (Microcarbo africanus), goliath herons (Ardea goliath) and darter 

(Anhinga rufa). The Fish Eagle (Haliaeetus vocifer) and a small number of ospreys (Pandion 

haliaetus) can also be found in and around Mariental (Bernard et al., 1998). The Hardap Dam 

area has attracted many species of bird, and the island has become a popular breeding 

sanctuaries for one of Namibia’s largest colonies of the Greater White Pelican (over 800 birds 

have been counted) (Barnard et al., 1998). 

 

 



8 
 

5. THE LEGAL ENVIRONMENT 

A legal review was done and the key laws of concern include those which protect the ecological 

integrity of the Hardap-Mariental ecosystem and its water resource, including the Water Act of 

1954 and the Water Resources Management Act of 2004, and applicable international treaties 

such as the Convention on Biological Diversity. These laws and conventions place Namibia under 

an obligation to conserve the ecological integrity of the Mariental ecosystem for the sustainable 

use by Namibians. 

 

5.1 The Constitution of the Republic of Namibia 

There are two clauses contained in the Namibian Constitution that are of particular relevance to 

sound environmental management practice, viz. articles 91(c) and 95(l). In giving effect to articles 